

TEST CERTIFICATE

FOR TEST REPORT MT-18/770-FD590-A

FORMDECK AUSTRALIA PTY LTD
ATTENTION: PETER PORFYRIS
29-39 BESSEMER DRIVE
DANDENONG SOUTH VIC 3175

TEST METHOD REFERENCE: *AS/NZS 2327:2017*

PRODUCT DESIGNATION: *Formdeck FD590 Composite Slabs*

PRODUCT WIDTH / THICKNESS: *590mm wide × 0.75mm & 1.0mm thick*

COMMENTS:

Formdeck Composite Slabs manufactured from 0.75mm and 1.0mm thick FD590 antiglare coated, galvanized steel sheeting have been load tested for composite performance by MTS. Full details for the test slabs and their performance is provided in Test Report MT-18-770-FD590-A.

Notes:

1. Melbourne Testing Services (MTS) Pty Ltd shall not be liable for loss, cost, damages or expenses incurred by the client or any other person or company, resulting from the use of any information or interpretation given in this report. In no case shall MTS be liable for consequential damages including, but not limited to, lost profit, damages for failure to meet deadlines and lost production arising from this report. This document shall not be reproduced except in full and relates only to the items tested.
2. It remains the responsibility of the client to ensure that the samples tested are representative of the entire product batch.
3. MTS shall take no responsibility for the procurement and authenticity of the test product as described herein.
4. This report is specific to the test items in their state at the time of testing. It should not be taken as a statement that all products in all states of repair, would also perform in the same manner.
5. MTS shall take no responsibility for the installation procedures used for the test items as described herein.
6. MTS shall take no responsibility for the interpretation or misinterpretation of the procedures or calculation methods as provided herein or for the appropriateness or validity of the test procedures for the test items described and reported herein. All testing as reported herein has been conducted in accordance with the specific instructions of ABES and their test procedure as supplied, and any deviation from the procedures defined in AS/NZS 2327:2017 were as per the explicit directions of ABES.
7. The number of tests conducted on the composite slabs, as reported herein, has been dictated by ABES and is not necessarily statistically significant or representative of similar composite slabs. It remains the responsibility of the reader to conduct rigorous statistical analysis of the results and to apply appropriate sampling based strength reduction factors.



ROD WILKIE
TEST ENGINEER
LABORATORY MANAGER
DATE: 11/12/2018